
Group: 6LD
Engine: 6LD 401/B1   Drawing: A

INTAKE AND EXHAUST
POS. CODE DESCRIPTION Qty
  9 9730.210 screw M 5 X 0,8 4 10 «–––––» see Pos. A 12 0 12 2605.087 AIR CLEANER COVER 1 12 3700.255 AIR CLEANER 1 13 2175.134 air clean.cartridge 1 14 9761.001 screw M 4 X 0,7 X 12 2 19 1760.003 bolt M 6 X 1 X 12 2 20 8741.048 air cleaner support 1 21 3240.164 nut M 8 2 27 9730.100 screw M 8 X 25 2 28 «–––––» spacer 0 29 7565.004 washer diam. 6 2 30 5096.072 plate 1 31 «–––––» support 0 32 4500.092 gasket 1 36 3240.163 nut M  8 2 37 1760.001 bolt M 6 X 1 X 10 1 38 7645.005 washer diam. 6 6 39 4500.091 gasket 1 47 «–––––» gasket 0 48 3240.163 nut M  8 2 49 «–––––» eXhaust muffler 0 59 3240.163 nut M  8 2 62 1770.111 bolt M 8 2 63 3240.165 nut M 8 2 65 «–––––» brace 0 67 2942.173 muffler elbow 1 68 4501.101 gasket 1 69 6927.318 muffler guard (inlet side) 1 70 5460.448 eXhaust muffler 1 71 6927.319 muffler guard (outlet side) 1 72 8545.533 bracket 1
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